
MTD LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA

 WARNING
READ AND FOLLOW ALL SAFETY RULES AND INSTRUCTIONS IN THIS MANUAL 

BEFORE ATTEMPTING TO OPERATE THIS MACHINE.  
FAILURE TO COMPLY WITH THESE INSTRUCTIONS MAY RESULT IN PERSONAL INJURY.

Operator’s Manual

Rear Weight Kit — 19A-218-000, OEM-19A-218 & 490-900-M060

Form No. 769-05089A
(February 15, 2011)



8

419A-218-000, OEM-19A-218 & 490-900-M060 Parts List

7

3

1

1

8

4

5

3

6

2

9

10 18

700 Series Mount Kit

16

17
11

14

12

13

15



9Section 4 — Parts List

Ref. Part Number Description

1. 689-00101 Hitch Bracket Assembly

2. 710-0276 Carriage Screw, 5/16-18 x 1.00”

3. 712-04063 Flange Lock Nut, 5/16-18

4. 789-00052* Hitch Bracket, RH

5. 789-00053* Rear Attachment Bracket

6. 789-00054* Hitch Bracket, LH

7. 710-3008 Hex Head Screw, 5/16-18 x .75”

8. 711-0309A Clevis Pin, .62” Dia.

9. 714-0117 Internal Cotter Pin, .148 x 3.00

10. 783-05887-0637 Universal Bracket Support

11. 710-04484 Tap Screw, 5/16-18 x .750

12. 711-0332 Clevis Pin, .50 x .78 Lg.

13. 712-04065 Flange Lock Nut, 3/8-16

14. 914-0145 Click Pin, .092 x 1.64 Lg.

15. 738-04267 Shoulder Screw, .625 x .412

16. 783-05889A-0637 Mounting Bracket, RH

17. 783-05890A-0637 Mounting Bracket, LH

18. 959-3389 Suitcase Weight, 45 lb.

789-00065 Suitcase Weight, 42 lb. (plastic)

* Can only be ordered as an assembly. Use Reference Number 1 to order.




